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Oddéleni hodnoceni a zkouseni

Zkusebni laboratof &. 1105.2 akreditované CIA podle CSN EN ISO/EC 17025

PROTOKOL O ZKOUSCE

T 300/227-2

Department of assessment and testing
Testing laboratory no. 1105.2 accredited by the Czech Accreditation Institute under CSN EN ISO/EC
17025

TEST PROTOCOL
T 300/227-2

Jméno a adresa zadavatele

CREPEX s.r.o.
Rasinovo nabiezi 389/46, 120 00 Praha 2

Mame and address of client CREPEX s.r.o.
Radinovo nabicz 389/46, 120 00 Prague 2

Zkouseny vzorek

Natérovy systém CREPEX 1,2a 3

Oceloveé panely lakované tremi natérovymi

systemy

Blizsi specifikace vzorki viz strana 2 protokolu

Tested sample CREPEX 1, 2 and 3 paint system
Steel panels painted with three paint systems

For more information about the samples see page 2 of the protocol

Zkusebni postup/metoda

Zkouska ¢. 3 - Stanoveni tloust’ky natéru
CSN EN I1SO 2808

Zkouska ¢. 18. Odtrhova zkouska prilnavosti —
pFidrznost, CSN EN I1SO 4624

Zkouska & 16: MFizkova zkougka, CSN EN IS0 4624

Testing procedure/method Test no. 3 — Determination of film thickness
CSN EN I1SO 2808

Test no. 18: Pull-off test for adhesion, CSN EN 150 4624

Test no. 16 — Cross-cut test, CSN EN 150 4624

Date of accepting sample 17 July 2015

Sample registration number | 15 1375-15 1377

Period of testing I 772015 — 15/8/2015

Tested by Jii Eichler, Frantifek Herrmann
Protocol drafted by Ing. Frantisek Herrmann, CSc.

Datum pfedani vzorku

17. tervence 2015

Evidencni ¢islo vzorku

15 1375 - 15 1377

Termin zkouseni

17. 7.2015-13. 8. 2015

Zkousku provedl

Inka Cernikova

This test protocol consists of 7 pages and 4 appendices.

fOfficial seal): Testing laboratory accredited by the Czech Accreditabion Institute under CSN EN ISOVIEC
17025, No. 11052, SYNPD, akciova spoleénost, Department of assessment and testing.

Protokol racoval ‘rantisek
Yyp Ing. FrantiSek Herrmann, CSc. In Pardubice on 21 August 2015 (Signature illegible)
Ing. Vladimir Spacek, CSc.
Tento protokol o zkousce obsahuje 7 stran a 4 prilohy. Heal of the fepartinent
The test results only concern the tested samples. This test protocol does not constitute an approval of
a product. This test protocol must not be copied otherwise than as a whole without the written approval
' of the laboratory.
V Pardubicich dne 21. srpna 2015 .

Ing. Viadimir Epa&ek.,
vedouci oddéleni

Vysledky zkousek se tykaji pouze pfedmétu zkousky. Tento protokol o zkousce neznamend schvalen|
vyrobku. Protokol o zkousce nesmi byt bez pisemného souhlasu laboratofe reprodukovan jinak neZ
cely.



SYNPO, akciova spoleénost, S. K. Neumanna 1316, Zelené Predmésti, 532 (7 Pardubice, Cesks republika
Oddaleni hodnoceni a zkouZeni, zkufebni laboratof €. 1105.2 akreditovana CIA dle CSN EN 1SQVIEC 17025

PROTOKOL O ZKOUSCE T 300/227-2
Strana / polet stran: 2/7
Pocet pfiloh: 4

Specifikace zkouSenych vzorka

SYNPO, akelovid spolednost, S. K. Neumanna 1316, Zelené Predmésil, 532 07 Pardubice, Czech Republic
Depariment of assessment and testing, resting laboratory no. 1105.2 accredited by the CAT under CSN ISOVIEC 17025

TEST PROTOCOL T/ 300/227-2
Page / number of pages: 2/7

Appendices: 4
Tested samples
Panel
NS | Sample code g Base Upper NDFT
1 | 151375 F,K.R |2x CREPEX X 80151 7940 140 pm
2x2K acrylate AC 0323
2 151376 J,E, M 2x CREPEX el brokrs hans T 160 pm
2x2K polyurethane PUDB
3 | 151377 U,A Y | 2x CREPEX Pl s e 120 pm

3 Oznaceni
NS | Kad paneh Zaklad Vrch NDFT
1 15 1375 |F, K, R, 2% CREPEX 2x 832013/7440 140 ym
2x 2K akrylat AC 0323,
2 15 1376 J, E, M 2x CREPEX servenchréds haze TR 160 pm
1% 2K polyuretan, PUDS&,
3 1512377 |U,A, Y 2x CREPEX Zarvenchnéds baze TR 120 pm

CSN EN ISO 4624 - Natérové hmoty - Odtrhova zkouska pfilnavosti
Dalgi iidaje o provedeni zkousky

1)
2)

3

4

5)

6)

7

Hotove vzorky byly dodany do zkusebni laboratore dne 17. ¢ervence 2015.

Substrat: valecovany ocelovy plech o rozméru 150 mm x 95 mm. Podminky zhotoveni
vzorkl viz strana 2 protokolu T 300/227-1.

Starnuti neexponovaného vzorku probihalo ve zkusebni laboratori v podminkach pro
zkoudeni a kondicionovani vzorkl dle CSN EN 23270, Odtrhova zkouska nového
vzorku, jakoz i korozné namahaného vzorku po 480 hodinach jeho expozice
v neutralni solné milze dle CSN EN IS0 9227 NSS probéhla dne 11, 8. 2015.

QOdtrhova zkouska pfilnavosti byla provedena dle CSN EN IS0 4624 v podminkéach
pro starnuti a kondicionovani vzorku dle CSN EN 23270, teplota pfi zkousce byla (23
+ 2) *C a vlhkost vzduchu {50 + 5) %. Vyhodnoceni poruseni vzorkt bylo provedeno
dle CSN EN IS0 4624, ¢&l. 9.5.2,

Zkusebni zaTizeni: pfistroj pro stanoveni odirhové pevnosti COMTEST OP 3/4
(COMING s.r.o., CR) s automatickjm zdznamem odtrhové sily v okamziku lomu.
Rychlost narustu tazného napéti (200 kPa) byla pod hodnotou 1 MPa/s v souladu s
pozadavkem v ¢l. 5.1 standardu CSN EN SO 4624).

Zkusebni odtrhove télisko (odirhova panenka): material - ocel, plocha téliska 3,14
cm; podminky lepeni odtrhové panenky: vysoce pevnostni epoxidové dvouslozkové
lepidle CHS- Epodur 520 - 2608, natuzené v hmotnostnim poméru (5:7); doba

vytvrzovani 24 hodin; hmotnost tezitka 200 g. Natér na oceli byl profiznut aZ na
podklad kruhovou frézou.

Odchylka od zkusebniho postupu: 2adna.

Charakter poruseni (lomu) dle kap. 9.5.2 standardu CSN EN ISO 4624:

A

A/B  Adhezni poruseni mezi podkladem a prvni vrstvou

B

B/C  Adhezni porugeni mezi prvni a druhou vrstvou
-IY Adhezni poruseni mezi posledni vrstvou a lepidlem

Y/Z  Adhezni poruseni mezi lepidlem a panenkou

Kohezni poruseni v podkladu

Kohezni porugeni prvni vrstvy

ZkouSela: nka Cernikova

Prolokol vypracoval: Ing, FrantiSek Hermmann, CSc. |

(

CSN EN IS0 4624 — Paints and vamishes — Pull-off test for adhesion

Information regarding the samples and tests

1)

2)

3)

4

5)

6)

7

Complete samples were delivered to the testing laboratory on 17 July 2015.

Substrate: rolled steel plate of 150 mm x 95 mm. For sample production conditions see page 2
of protocol T 300/227-1.

Aging of unexposed sample took place in the testing lab under conditions for testing and
conditioning of samples under CSN EN 23270. Pull-off test of new sample, as well of a sample
exposed to corrosion after 480 hours of exposition in neutral salt mist undrr CSN EN ISO
93227 NSS took place on 11 /82015,

The pull-off test for adhesion was carried out under CSN EN [SD 4624 under conditions for
aging and conditioning samples under CSN EN 23270, temiperature during the test was (23 %
2) °C and air humidity was (50 £ 5) %. Evaluation of sample damage was carried out according
to CEN EN 150 4624, art. 9.5.2.

Testing device: instrument for determination of pull-off solidity COMTEST OP 3/4 [COMING
s.r.o., Czech Republic) with automated recording of pull-off force at the breaking moment.
Speed of increase of tensile stress (200 kPa) was under 1 MPa/s in accordance with the
requirement of art. 5.1 of CEN EN IS0 4624].

Test dolly: material - steel, ‘dolly size 3.14 cm?; conditions of gluing test dolly: high solidity
two=-part epoxide ghie CHS- Epodur 520 = 2608, hardened in the mass ratio of {5:7); hardening
time of 24 hours; weight of 200 g. The paint on the steel was cut to the base using a milling
Ccutter.

Deviations from the prescribed testing procedure: none.

Nature of the fracture under chapter 9.5.2 of CSN EN IS0 4624:

A
A/B
B
B/C
-/Y
¥Y/Z

cohesive failure of substrate

adhesive failure between substrate and first coat
cohesive failure of first coat

adhesive failure between first and second coat
adhesive failure between final coat and adhesive
adhesive failure between adhesive and dolly

{Official seal): Testing laboratory accredited by the Czech Accreditation Institute under CSN EN ISO/IEC
17025, No. 11052, SYNPO, akaiova spoleénost, Department of assessment and testing.

Tested by: Inka Cernikové

Prolocol drafted by: Ing . Frantidek Herrmann, CSc.
{Signalure illegible)
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PROTOKOL O ZKOUSCE T 300/227-2
Strana / pocet stran: 3/7
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Specifikace zkouseného vzorku

SYNPO, akelovid spolednost, S. K. Neumanna 1316, Zelené Predmésil, 532 07 Pardubice, Czech Republic
Depariment of assessment and testing, resting laboratory no. 1105.2 accredited by the CAT under CSN ISOVIEC 17025

TEST PROTOCOL T/ 300/227-2
Page /number of pages: 37

Appendices: 4

SBample specification

Crznaceni vzorku

Natérovy systém CREPEX 1

Sample designation:

CREPEX 1 paint system

Sample characteristics:

Steel panels coated with different paint systems

Charakteristika vzorku: | Ocelové panely lakovane natérovym systemem

Sample code:

15 1375

Eéad veorku:

------

|15 1375

CSN EN ISO 4624 - Natérové hmoty - Odtrhova zkouska pfilnavosti

CSN EN 120 4624 — Paints and vamishes — Pull-cff test for adhesion

Podminky Ordtrhova sila

Aping Breaking strength
Sample name g-mn Substrate it — Mature of fmlure
conditions MPa
NS L 37 100 % B/C

7 2

CREPEX1 | TONENIZA | o plate 5 30 90 % BIC: 10 % Y/Z
151375-5 2

: 3. id 90 % BAC: 10 % YIZ

Averape (3.4 £03) MPa

Nazev vzorku EREER Substrat MPa Charakter poruSend
NS L. 3,7 ‘ 100 % BIC
CREPEX 1 C8N ;E;ﬂaﬁﬂ?ﬂ ocelovy plech 2 3.0 90 % B/C; 10.% Y/Z
15 1375-5 3. 34 90 % BIC; 10 % Y/Z

Primér (3,4=03) MPa

Combined measurement uncertainty is 0.4 MFa. Expanded uncertainty of measurement for expansion

coefficient c=2 for significance level of 95 % is 0.7 MPa.

Kombinovand nejistota zkougeni je 0,4 MPa. Rozsifena nejistota zkouseni pro koeficient

roziteni k=2 na hladiné vyznamnosti 95% je 0,7 MPa.

Aging Breaking strength
Samiple name g Substrate Mature of failwre
conditions MPa
CSN EN IS0 24 40% A/B: 400 B/C; 20%: C

e B2ITNES

CREPEX 1 e Steel plate 2, 1.9 90 % B/C; 10% C
L TSt

1513753 480 hours 3. 1.8 70 % BIC: 30 % C

Average (2.0 =03) MPa

Podminky E Odtrhova sila
Nizev vzorku it Substrat MPa Charakter poruseni
NS CSN ENISD l. 24 40 % AB: 40 % B/C: 20 % C
CREPEX 1 jslﬂ fﬁf‘a ocelovy plech | | 2 1,9 90 % BIC; 10 % C
15 1375-3 480 hodin 5 1,8 70 % BIC: 30 % C
Primér | (2,0 + 0,3) MPa

Kombingvana nejistota zkousSeni je 0,3 MPa. Rozsifena nejistota zkouseni pro koeficient

roziifeni k=2 na hladiné vyznamnosti 95% je 0.6 MPa.

/

Combined measurement uncertainty is 0.3 MPa. Expanded uncertainty of measurement for expansion

coefficient c=2 for significance level of 95 % is 0.6 MPa.

Zkousela; Inka Camikové

Protokol vypracoval: Ing. FrantiSek Herrmann, CSc. |

Tested by: Inka Cernikové

Prolocol drafted by: Ing . Frantidek Herrmann, CSc.
{Signalure illegible)

A
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Specifikace zkouSeného vzorku

SYNPO, akeiova spolednost, 5. K. Neumanna 1316, Zelené Predméstl, 532 07 Pardubice. Crech Republic
Depariment of assessment and testing, resting laboratory no. 1105.2 accredited by the CAT under CSN ISOVIEC 17025

TEST PROTOCOL T/ 300/227-2

Page /number of pages: 4/7
Appendices: 4

SBample specification

Oznaceni vzorku Natérovy systém CREPEX 2

Charakteristika vzorku: | Ocelové panely lakovaneé natérovym systémem

Kod vzorku: 15 1376

Sample designation: CREPEX 2 paint system
Sample characteristics: | Steel panels coated with different paint systems
Sample code: 15 1376

CSN EN ISO 4624 - Natérové hmoty - Odtrhova zkouska piilnavosti

1

J Nizev vzorku Poqmi"k}' Substrat Sdistiaventa Charakter porufeni
starnuti , MPa
NS L 3.6 100 % B/C
2 2
CREPEX 2 | CSN 1E' E}i.’i-’i‘ﬂ ocelovy plech | | 2. 3,1 100 % B/C
15 1376-5 3. 3.5 100 % B/C
Priimér (3.4 =0.2) MPa

Kombinovana nejistota zkouseni je 0,3 MPa. Rozdifena nejistota zkouseni pro koeficient
rozdifeni k=2 na hladiné vyznamnosti 95% je 0,6 MPa.

CSN EN 120 4624 — Paints and vamishes — Pull-cff test for adhesion

Apging Breaking strength . )
Sample name . Substrate Mature of fmlure
conditions MPa
NS 1. i6 100 % B/C
CSN EN 23270
CREPEX 2 Sieel plae 2 3l 100 % BAC
1 day
151376-5 3 s 100 % BIC
Averape (3.4 £02) MPa

Combined measurement uncertainty is 0.3 MFa. Expanded uncertainty of measurement for expansion
coefficient c=2 for significance level of 95 % is 0.6 MPa.

Aging Breaking strength
Samiple name g Substrate Mature of failwre
conditions MPa
CSN EN IS0 27 50 % AJB; 50 % B/C
e 92ITNSS
CREPEX 2 Sy Steel plate 2, 1.6 60 % ASB; 40 % BT
151376-3 480 hours 3. 28 40 % A/B; 60 % BIC
Average (2.4 =05) MPa

Podminky Odtrhova sila
Nézev vzorku qtfrmuti Substrét MPa Charakter poruSeni
NS CSNEN ISD 1. 2T 50 % A/B; 50 % B/C
CREPEX 2 9227 NS5 : o 1 ;
Solna miha: ocelovy plech 2 1.6 60 % A/B; 40 % B/C
15 1376-3 48l hodin 3, 2.8 40'% A/B; 60 % BIC
Priimeér (2.4 £+ 0.5 MPa

Kombinovana nejistota zkouSeni je 0,7 MPa. Rozsifena nejistota zkouSeni pro koeficient
rozdifeni k=2 na hladiné vyznamnosti 95% je 1,3 MPa,

=

P

.
e

| Zkousela: Inka Cermnikové Protokol vypracoval: Ing. Franti$ek Herrmann, CSc.

Z

Combined measurement uncertainty is 0.7 MPa. Expanded uncertainty of measurement for expansion
coefficient c=2 for significance level of 95 % is 1.3 MPa.

Tested by: Inka Cernikové Prolocol drafted by: Ing . Frantidek Herrmann, CSc.
{Signalure illegible)
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PROTOKOL O ZKOUSCE T 300/227-2
Strana / potet stran: 57

Podet priloh: 4 Sample specification

Specifikace zkouseného vzorku

Sample designation: CREPEX 3 paint system
Oznaceni veorku Nﬁtémvi‘ .'Ey"slém CREPEX 3 Sample characteristics: | Steel panels coated with different paint systems
Charakteristika vzorku: | Ocelové panely lakované natérovym systémem Sample code: 151377
Kod vzorku: 15 1377

CSN EN 120 4624 — Paints and vamishes — Pull-cff test for adhesion

CSN EN ISO 4624 - Nat&rové hmoty - Odtrhova zkouska pfilnavosti Aging Breaking strength _ _
Sample name T Substrate — Mature of fmlure
conditions MPa
inkv | Odtrhova sila ,
Mazev vzorku Fodutinky Subsirat MPa Charakter poruseni
starnuti | 4 NS 1, 1.6 100 % BIC
7 2
- CREPEX3 | fi‘um Steel plate 5 21 100 % BIC
NS L. 3.6 100 % B/(C 151377-5 "’ ) 2.1 100 % BIC
' ocelovy plech % 2,1 o
CREPEX 3 | CSNEN23270 Vb 100 % B/C
| den Average (2.6 £0.7T) MPa
151377-5 s 21 100 % B/C
Combined measurement uncertainty is 0.9 MFa. Expanded uncertainty of measurement for expansion
coefficient c=2 for significance level of 95 % is 1,7 MPa.
Priimér (2,6 £ 0,7) MPa
; e ; Agin Breaking strength :
Kombinovana nejistota zkoudeni je 0,9 MPa. Rozaifena nejistota zkouseni pro koeficient Sample name con di.tuia_-f. Substrate Pa Mamre of failure
roziifeni k=2 na hladiné vyznamnosti 95% je 1,7 MPa. :
NS CSN EN 50 j B 24 05 % B/C: 5 % ¥/Z
- prr 9227 NSS
Nézev vzorku PE:EF Substrit m“:::: R Charakter porugeni CREPEX 2 Salt mist Steel plate % 2 nliotn
- 1513773 480 hours 3. 28 100 % B/C
| NS e . 24 95 % BIC: § % Y/Z
: ! Average (2.7 £02) MPa
CREPEX 3 oot NS ocelovy plech | | 2 2,8 100 % B/C
i é‘ ; e = Combined measurement uncertainty is 0.2 MPa. Expanded uncertainty of measurement for expansion
151377-3 480 hodin 3. 28 100 % B/C coefficient c=2 for significance level of 95 % is 0.5 MPa.
Primér (2,7 £ 0,2) MPa

Kombinovand nejistota zkouZeni je 0,2 MPa. Rozdifend nejistota zkouseni pro koeficient
roziifeni k=2 na hladiné vyznamnosti 95% je 0,5 MPa.

.-"

£t Tested by: Inka Cernikové Prolocol drafted by: Ing . Frantidek Herrmann, CSc.
Zkoussls: Inka Cernikové Protokol vypracoval: Ing. Frantidek Hémmann,\CSe. | (Signature illegible)

S
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Specifikace vzorkn

SYNPO, akelovid spolednost, S. K. Neumanna 1316, Zelené Predmésil, 532 07 Pardubice, Czech Republic
Depariment of assessment and testing, resting laboratory no. 1105.2 accredited by the CAT under CSN ISOVIEC 17025

TEST PROTOCOL T/ 300/227-2
Page / number of pages: &/7

Appendices: 4

SBample specification

Oznadeni veorku

Natérovy systém CREPEX 1,2a3

Sample designation:

CREPEX 1, 2 and 3 paint system

Charakteristika vzorku: |Ocelové panely lakované odlinymi nat&rovymi systemy

Sample characteristics:

Steel panels coated with different paint systems

| Kod vzorku:

15 1375 - 15 1377

Sample code:

151375-151377

CSN EN I1SO 2409: 2013

Natérové hmoty — Mfizkova zkouska

CSN EN 130 4624 — Paints and vamishes — Cross-cut test

e Kad MEizkova zkouska v zd.ﬁ_lf:nusl
T Misto A | Misto B | Misto C | Primér MiclTeey
Nové vzorky (bez expozice)
CREPEX 1 Z 151375/5 0 0 0 ;';;'lj;: 3mm
CREPEX 2 B 15 1376/5 0 0 0 o 3 mm
CREPEX 3 X 15 1377/5 1] 0 0 '-'{[3 3 mm
Vzorky po 480 hodindch expozice v solng mlze
NS 1 R 15 1375/3 o | o 0 0 3Imm
NS 2 15 137713 0 0 0 0 3 mm
NS 3 b 15 137715 0 0 0 0 3mm

Dalzi podrobnosti o provedeni zkousky

1) Mrizkova zkouska byla provedena dle CSN EN IS0 2409 jako klasifikacni. Zhotoveni
fezil bylo provedeno ruéné feznym nastrojem s jednou hranou. Vzdalenost fezi byla na

ocelové podlozce zvolena dle normy 3 mm.

Pri vyhodnoceni zkoudky byla také pouzita paska adhezni paska TESAPACK 4124 (8itka
S50mm) s pfilnavesti 8 N/25 mm. Hodnoceni adheze bylo provedeno 120 hodin po
ukonéeni expoziénich zkousek. Nové vzorky i vzorky po expozici v solné komofe byly
pred mfizkovou zkouskou uloZeny v prostfedi pro kondicionovani natéru de CSN EN

23270, tj. pii teploté (23 +2) °C a relativni vlhkosti vaduchu (50 = 3) %.

#

Samol Sample Cross-cut test Distance
5
e code Place A | Place B Place C | Awerage between cuts
New samples (without expositieon)
CREPEX 1 £ 15 1375/5 3 mm
CREFEX 2 B 15 1376/5 3 mm
CREPEX 3 X 15 137715 3 mm
Samples exposed to 480 hours to salt mist
NS 1 R 15 137573 3 mum
NS2 M 1513773 3 mm
N3 Y 15 137775 3 mm
Additional information regarding the test
1) The cross-cut test was carried out under CSN EN IS0 2409 a= classification test. The cuts

were done manually using a single edged cutting tool. The distance between cuts on the steel
plate was chogen according to the standard — 3 mm.

When evaluating the test, also an adhesive tape TESAPACK 4124 (width of 50 mm) with
adhesiveriess of 8 Nf25 mm was used. Adhesion was evaluated after 120 hours after the end
of exposition tests. Both new samples and samples exposed to the environment of salt
chamber were stored in an environment for conditioning paints under CSN EN 23270 before
the cross-cut test (ie. temperature (23 ¢ 2] °C and relative air humidity of (50 £ 5) %.

Zkousela: Inka Cemikova

Protokol vypracoval: ing. Frantissk Herrmary, CSe. |

o

Tested by: Inka Cernikové

Prolocol drafted by: Ing . Frantidek Herrmann, CSc.

{Signalure illegible)
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Specifikace vzorki
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SBample specification

Sample designation: CREPEX 1, 2 and 3 paint system

Sample characteristics: | Steel panels coated with different paint systems

Sample code:

151375-151377

CSN EN 1SO 2808 — Paints and varnishes — Determination of film thickness, procedure 7C

Sample Panel code AF (cTaen i o

1 | 2 | 3 | 4 | 5 | & | Avemge | Max | Min

F 15 1375/1 127 | 136 | 127 | 150 | 122 | 134 133410 150 | 122

K 15 137572 158 | 126 | 140 | 106 | 132 | 1135 130 £ 18 158 | 106

NS | R 15 1375/3 so0 | 127 | 132 | ns | 1z | s 128 + 13 150 | 115
W 15 137504 149 | 127 | 220 | 188 | 133 | 145 160 36 00 | 127

zZ 15 1375/5 22 | 135 | 124 | 124 | 138 | 127 1287 138 | 122

I 15 1376/1 217 | 219 | 157 | 2020 | 157 | 206 193+129 219 | 157

E 15 137602 142 | 158 | 155 | 152 | 122 | 162 149 4 15 162 | 122

NS2 [ M 15 1376/3 178 | 207 | 147 | 185 | 126 | 175 170 £ 29 07 | 126
L 15 1376/4 200 [ 163 | 119 | 185 | 116 | 193 164 +39 209 | 116

B 15 1376/5 157 | 206 | 152 | 145 | 125 | 133 153429 06 | 125

U 15 137711 149 | 114 | 153 | 151 | 130 | 104 13421 153 | 104

A i5 137772 137 | 130 | 13 | we | 106 | 108 117413 137 | 106

NS3 | ¥ 15 137743 13 | 126 | 145 | 127 | 128 | 103 1244 14 145 | 103
T 15 137714 132 [ ns | one | 1z | 134 | e 130+ 11 141 | 115

% 15 1377/5 ws | 120 | s | 122 | 177 | 105 125427 177 | 105

Oznaéeni vzorku Natérovy systém CREPEX 1,2a 3
Charakteristika vzorku: | Ocelové panely lakované odliSnymi natérovymi systémy
Kéd vzorku: 15 1375 - 15 1377
CSN EN IS0 2808 — Natérové hmoty — Stanoveni tloustky natérd, postup 7C
nrek Kod Tloustka NF v um
s panelu ] 2 3 | 4 5 ' 6 Primér | Max | Min
F I51375/1 | 127 | 136 | 127 | 150 | 122 | 134 | 133=10 | 150 | 122
kK 15 137572 | 158 126 140 106 132 115 130+ 1§ 158 | 106
NS 1 R | 15137563 | 150 | 127 | 132 | 115 | 127 | ns | 128283 | 150 | 115
W | 1513754 | 149 | 127 | 220 | 188 | 133 | 145 | 160+36 | 220 | 127
Z | 15137555 | 122 | 135 | 124 | 124 | 138 | 127 | 128=7 | 138 | 122
b | asiarsn [ 217 219 [ as7 | 202 [ 157 | 206 | 103229 | 219 | 157
E 151376/2 | 142 | 158 | 155 | 152 | 122 | 162 | 14915 | 162 | 122
NS2 | M | 151376/3 | 178 | 207 | 147 | 185 | 126 | 175 | 17029 | 207 | 126
L 1513764 | 209 | 163 119 185 116 193 16439 | 209 | 116
B | 151376/5 | 157 | 206 | 152 | 145 | 125 | 133 | 153429 | 206 | 125
U | 151377/1 | 149 | 114 | 153 | 151 | 130 | 104 | 134+21 | 153 | 104
A | 1513 [137] 130 | 113 | 106 | 106 | 108 | m7=13 | 137 | 106
NS3 | Y | 1513773 | 113 | 126 | 145 | 127 | 128 | 103 | 124+14 | 145 | 103
T | 1513774 | 132 115 | 119 | 139 | 134 | 141 | 130+11 | 141 | 115
X | 1513775 | 105 | 120 | 118 | 122 | 177 | 105 | 125427 | 177 | 105

Dalsi podrobnosti o provedeni zkousky

Starnuti UloZeni vzorku pred zkouskou probihalo v laboratornich podminkach pro

vzorki: kondicienovani a starnuti natéri dle CSN EN 23270, tj. pfi teploté (23 £ 2) °C
a relativni vihkosti vzduchu (50 + 5] % po dobu 4 hodin, Datum zkousky: 17.
V. 201a.

Tlouit'ka Celkova tlousfka natérového systému (DFT) na oceli byla meéfena

nitéru: nedestruktivné metodou magnetické indukee tloustkomérem Model 456

(Elcometer, V. Britanie} dle CSN EN ISO 2808, postupem 7C integrovanou
sondou, Vysledne hodnoty byly vypoéteny ze Sesti méfeni.

Pouzity kalibraéni standard 124 pm % 1% (v. ¢, 2725) Unimetra s.r.0., CR).

- konec protokolu -

e
-
r
e

Other information regarding the tests

Zkousela: Inka Carnlkova Profokol vypracoval: ing. Frantisek Herguifﬁﬁ, €S

(

Sample Before the test, the samples were stored in laboratory conditions for conditioning and
aging aging of paints under CSN EN 23270, i.e: temperature of {23 % 2) °C and relative air
humidity of {50 £ 5] % for 4 hours. Test date: 17/7/2015.
Coating The entire thickness of the paint system [DFT) on steel was measured
thickness nondestructively by method of magnetic induction by coating thickness gauge Model
456 [Elcometer, Great Britain) under CEN EN IS0 2808, procedure 7C using an
integrated probe. Final values were calculated from six measurements.
Used calibration standard 124 pm £ 1 % [no. 2725} Unimetra s.r.o., Czech Republic).
- end of protocol -
Tested by: Inka Cernikové Prolocol drafted by: Ing . Frantidek Herrmann, CSc.

{Signalure illegible)
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PROTOKOL O ZKOUSCE T 300/227-2
Podet stran: 7
Friloha / Podet pfiloh; 1/4

{Official seal): Testing laboratory accredited by the Czech Accreditation Institute under CSN EN ISOVIEC

Specifikace vzorka 17025. No. 11052, SYNPO, akciovi spoleCnost, Department of assessment and testing.

Oznaceni vzorku Natérovy systém CREPEX 1
Charakteristika vzorku: | Ocelové panely lakované odli$nymi natérovymi systémy Qempls Sporifestion
Kod vzorku: 15 1375 Sample designation: CREPEX 1 paint system
Sample characteristics: | Steel panels coated with different paint systems
Fotografie vzorku CREPEX 1 po odtrhové zkousce prilnavosti die CSN EN ISO 4624 Sample code: 15 1375
e atrind| M iy,
CSN EN IS0 8227 NS

Photograph of sample CREPEX 1 after pull-off test for adhesion under CSN IS0 4624

480 hivdin expoeice

Legend
Legenda Placement Sample code Sample designation Commentary
Ut - = T Left 12 1375/5 Z Wew sample (referential)
imisténi: | Kéd vzorku Oznateni vzorku | KomentaF Right 15 13753 R Sample afier 480 hours™ exposure 1o salt mist
Vlevo 15 1375/5 z Novy vzorek (referenéni)
vpravo 15 1375/3 R Vzorek po 480 hodinach expozice v salné mlze Notes:
Pozniamky: Test carried oui on: 11/8/2015
Parts were photographed on: 11782015
Zkouska byla provedena dne: 11. 8. 2015 - AR —
Fotografie dilii byly snimany dne: 11. 8. 2015
Fotodokumentaci zhotovil: Ing. FrantiSek Herrmann, CSc.

Tested by: Inka Cernikova Prolocol drafted by: Ing . Frantidek Herrmann, CSc.

‘2:.?_. -
| Zkousela: Inka Cemikova Frotokol vypracoval” Ing. Frantisek ]-W!W& [ (Signature flegible)
¥
i
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PROTOKOL O ZKOUSCE T 300/227-2
Podet stran: 7
Priioha / Pocdet piiioh. 2/4

Specifikace vzorkh

Oznaceni vzorku Natérovy system CREPEX 2 4
Charakteristika vzorku: | Ocelové panely lakované odlisnymi natérovymi systemy
Kod vzorku: 15 1376

Fotografie vzorku CREPEX 2 po odtrhové zkousce pfilnavosti dle CSN EN I1SO 4624

Legenda

Umisténi: | Kodvzorku | Oznadeni vzorku | Komentdr

Yievo 15 1376/5 B Novy vzorek (referenéni)

vpravo 15 1376/3 M Vzorek po 480 hodinach expozice v solné mlze
Poznamky:

Zkouska byla provedena dne: 11. 8. 2015

Fotografie dila byly snimany dne: 11. 8. 2015

Fotodokumentaci zhotovil: Ing. FrantiSek Herrmann, CSe.

a4
v
Zkousela: Inka Cemikovd Protokol vypracoval: Ing. Frantisek Herrmang CSc. |

v

SYNPO, akelova spolecnost, 5. K. Neumanna 1316, Zelend PEedmésti, 532 07 Pardubice. Czech Repuhlic
Department of assessment and testing, testing laboratory no. 1105.2 accredited by the CAT under CSN ISOVIEC 17025

TEST PROTOCOL T/ 300/227-2

Pages:7

Appendix / number of appendices: 2/4

{Qfficial seal): Testing laboratory accredited by the Czech Accreditation Institute under CSN EN ISOVIEC
17025, No. 11052, SYNPO, akciova spolecnost, Department of assessment and testing.

Sample specification

Sample designation: CREPEX 2 paint system

Sample characteristics: | Steel panels coated with different paint systems
Sample code: 15 1376

Photograph of sample CREPEX 2 after pull-off test for adhesion under CSN IS0 4624

Legend

Left 12 1376/5 B Mew sample {referential)

Right 15 1376/3 M Sample afier 480 hours™ exposure to salt mist
Nuotes:

Test carried out on: 11782015

Parts were photographed on: 11782015

Photographs taken by:

Ing. Frantidek Herrmann, CSe.

Tested by: Inka Cernikova

Prolocol drafted by: Ing . Frantidek Herrmann, CSc.
{Signature llegible)
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PROTOKOL O ZKOUSCE T 300/227-2

Pocet stran: 7

Friloha / Poctet piiloh. 3/4

Specifikace vzorki

Oznaéeni vzorku Natérovy systém CREPEX 3 :
Charakteristika vzorku: | Ocelové panely lakované odli§nymi natérovymi systémy
Kod vzorku: 15 1377

SYNPO, akelova spolecnost, 5. K. Neumanna 1316, Zelend PEedmésti, 532 07 Pardubice. Czech Repuhlic
Department of assessment and testing, testing laboratory no. 1105.2 accredited by the CAT under CSN ISOVIEC 17025

TEST PROTOCOL T/ 300/227-2

Pages: 7

Appendix / number of appendices: 3/4

{Official seal): Testing laboratory accredited by the Czech Accreditation Institute under CSN EN ISOVIEC
17025, No. 11052, SYNPO, akciova spoleénost, Department of assessment and testing.

Fotografie vzorku CREPEX 3 po odtrhové zkousce pfilnavosti dle CSN EN ISO 4624

Sample designation: CREPEX 3 paint system
Sample characteristics: Steel panels coated with different paint systems
Sample code: 15 1377

Photograph of sample CREPEX 3 after pull-off test for adhesion under CSN IS0 4624

Legenda

Umisténi: | Kéd vzorku | Oznageni vzorku | Komenta

Vievo 15 1377/5 X Novy vzorek (referenéni)

VPravo 15 13773 Y Vzorek po 480 hodinach expozice v solné mize
Poznimky:

Zkouska byla provedena dne: 11.8.2015

Fotografie dili byly snimény dne: 11. 8. 2015

Fotodokumentaci zhotovil: Ing. Frantisek Herrmann, CSc.

Zkoudela: Inka Cemikova

Legend

Leidt 12 1377/5 X New sample {referential)

Right 15 13773 Y Sample after 480 hours” exposuare 1o sall mist
Nuotes:

Test carried out on: 11782015

Parts were photographed on: 11782015

Photographs taken by: Ing. Frantidek Herrmann, CSe.

Profokol vypracoval: Ing. Frantigek Herrmarf, CSc. |

Tested by: Inka Cernikova

Prolocol drafted by: Ing . Frantidek Herrmann, CSc.
{Signature llegible)

/
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SYNPO, akeciovd spoletnost, S. K. Neumanna 1316, Zelené Pfedmésti, 5332 07 Pardubice, Ceska republika
Oddéleni hodnoceni a zkoudeni, Zkudebni laboratof &, 1105.2 akreditovand C1A dle CSN EN ISOVIEC 17025

PROTOKOL O ZKOUSCE T 300/227-2 FooTEROTOCOL T L2ANT2
Pocet stran: 7 Appendix / number of appendices: 4/4
Piloha / potet pfiloh: 4/4
Specifikace vzorku (Official seal): Testing laboratory accredited by the Czech Accreditation Institute under CSN EN ISO/IEC
- = 17025, No. 1105.2. SYNPO, akciova spolecnost, Department of assessment and testing.
Oznaceni vzorku Natérovy systém CREPEX 1
Charakteristika vzorku: | Ocelové panely lakované odlignymi natérovymi systémy T —
Kod vzorku: 15 1375
Sample designation: CREPEX 1 paint system
Fotografie vzorku CREPEX 1 (panel 15 1375-3) po 480 hodinach v solné mize a po Sample churacieation: | Ses! paness cosled Wih (iielent point Siians
mfizkové zkousce dle CSN EN 1SO 2409 Sample code: 15 1375

Photograph of sample CREPEX 1 (panel 15 1375-3) after 480 hours in salt mist and cross-cut
test under CSN EN ISO 2409

MNotes:

Test carried out on: 11/8/2015

Parts were photograpbed on: 11/8/2015
Pﬂznﬁmky: Photographs taken by: Ing. Frantifek Herrmann, C5c.
Zkouska byla provedena dne: 11. 8. 2015
Fotografie dili byly snimany dne: 11. 8. 2015
Fotodokumentaci zhotovil: Ing, FrantiSek Herrmann, CSc.

I,.-”;/ Tested by: Inka Cernikova Prolocol drafted by: Ing . Frantidek Herrmann, CSc.

Zkousela: Inka Cemikové Protokol vypracoval: Ing. Frantidek Hermmiann,-CSe. | (Signature illegible)




